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ANNEX WIFI TEST DATA
FCC ID:2BNC7-XH-888

Shenzhen Xin Heng Fang Technology Co., Ltd.

No. 3, Building C, 115 Guanggiao North Road, Xinjiang Community, Xinhujie Street,
Guangming District, Shenzhen

Shenzhen Xin Heng Fang Technology Co., Ltd.

No. 3, Building C, 115 Guanggiao North Road, Xinjiang Community, Xinhujie Street,
Guangming District, Shenzhen

HDMI Dongle

HOME GLOUD

XH-888, xh-019, xh-887, xh-889, G6, G5, G4, xh-991, xh-992
Dec. 10, 2024

Dec. 10, 2024 - Dec. 24,2024

Dec. 24, 2024

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 C 15.247
ANSI C63.10:2013
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Appendix A: DTS Bandwidth

Test Result

TestMode | Antenna | Frequency[MHZz] D;Hi\]lv FL[MHz] | FH[MHZ] | Limit{MHz] | Verdict
2412 9.560 2407.480 | 2417.040 0.5 PASS

11B Ant1 2437 9.640 2432.440 | 2442.080 0.5 PASS
2462 8.560 2458.000 | 2466.560 0.5 PASS

2412 156.720 2403.880 | 2419.600 0.5 PASS

11G Ant1 2437 15.680 2429.480 | 2445.160 0.5 PASS
2462 15.720 2453.840 | 2469.560 0.5 PASS

2412 15.760 2403.800 | 2419.560 0.5 PASS

11N20SISO Ant1 2437 16.080 2429.440 | 2445.520 0.5 PASS
2462 16.200 2453.360 | 2469.560 0.5 PASS

2422 35.760 2404.400 | 2440.160 0.5 PASS

11N40SISO Ant1 2437 35.120 2419.480 | 2454.600 0.5 PASS
2452 30.080 2434.480 | 2464.560 0.5 PASS
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Test Graphs
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Appendix B: Occupied Channel Bandwidth

Test Result
TestMode | Antenna Channel OC8 FL[MHZ] FH[MHz] | LimitfMHz] | Verdict
Frequency[MHz] [MHZ]

2412 12.021 | 2406.1721 | 2418.1931
11B Ant1 2437 11.838 | 2431.2793 | 2443.1173
2462 12.047 | 2456.1111 | 2468.1581
2412 16.610 | 2403.6761 | 2420.2861
11G Ant1 2437 16.619 | 2428.8407 | 2445.4597
2462 16.708 | 2453.5245 | 2470.2325
2412 17.616 | 2403.1788 | 2420.7948
11N20SISO Ant1 2437 17.589 | 2428.3365 | 2445.9255
2462 17.812 | 2452.9412 | 2470.7532
2422 36.560 | 2403.9136 | 2440.4736
11N40SISO Ant1 2437 36.114 | 2419.0954 | 2455.2094
2452 35.700 | 2433.9883 | 2469.6883
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Test Graphs

Agilent Spectrum Analyzer - Occupied BW

11B_Ant1_2412

[ R[50 Ac
Center Freq 2.412000000 GHz

Center Fre
o> TrigiFree Run

#IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

Center 2412 GHz
#Res BW 430 kHz

Occupied Bandwidth
12.021 MHz

182.59 kHz
14.56 MHz

Transmit Freq Error

x dB Bandwidth xdB

412000000 GHz
AvglHold: 1001100

#VBW 1.3 MHz

Total Power

OBW Power

Frequency

Radio Device: BTS

6.42dBm

99.00 %
-26.00 dB

STATUS

11B_Ant1_2437

== :
#IFGain:Low #Atten: 30 dB

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth
11.838 MHz

198.29 kHz
14.50 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

Frequency

5.53 dBm

99.00 %
-26.00 dB

sTATUS

11B_Ant1_2462

Agilent Spectrum Analyzer - Occupied BW.
L_RF |30 AC | sENSE:PULSE]

Center Freq 2.462000000 GHz ”

WO T rig:Free Run

AvglHol
#Atten: 30 dB

#IFGain:Low

Ref 20.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth
12.047 MHz

134.63 kHz
14.57 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

ALIGNAUTO
000000 GHz

(065701 AM Jec 10, 2024
di. Frequency
1001100

RadioDevice: BTS

6.31 dBm

99.00 %
-26.00 dB

sTATUS

Test Report  Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com

Page 8 of 40



mailto:service@dl-cert.com

Agilent Spectrum Analyzer - Occupied BW
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11N20SISO_Ant1_2412
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11N40SISO_Ant1_2422
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Appendix C: Maximum conducted output power

Test Result Peak

ettt | A Frequen Set Peak Conducted EIRP EIRP Vel
cy[MHz] Power Powert[dBm] Limit[dBm] [dBm] Limit[dBm]

TestMode | Antenna | Channel | SetPower Result Limit EIRP Limit1 Verdict

Condition | Mode | Frequency | Antenna | Conducted | Limit | Verdict

(MHz) Power (dBm)
(dBm)

NVNT b 2412 Antl 6.71 30 Pass

NVNT b 2437 Antl 5.43 30 Pass

NVNT b 2462 Antl 5.65 30 Pass

NVNT g 2412 Antl 5.84 30 Pass

NVNT g 2437 Antl 6.32 30 Pass

NVNT g 2462 Antl 5.57 30 Pass

NVNT n20 2412 Antl 5.46 30 Pass

NVNT n20 2437 Antl 6.39 30 Pass

NVNT n20 2462 Antl 5.80 30 Pass

NVNT n40 2422 Antl 5.95 30 Pass

NVNT n40 2437 Antl 6.72 30 Pass

NVNT n40 2452 Antl 5.89 30 Pass
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Appendix D: Maximum power spectral density

Test Result
TestMode Antenna Frequency[MHz] | Result{[dBm/3-100kHz] | Limit{[dBm/3kHz] | Verdict
2412 -19.40 <8.00 PASS
11B Ant1 2437 -19.69 <8.00 PASS
2462 -19.91 <8.00 PASS
2412 -26.99 <8.00 PASS
11G Ant1 2437 -25.65 <8.00 PASS
2462 -27.74 <8.00 PASS
2412 -26.61 <8.00 PASS
11N20SISO Ant1 2437 -25.12 <8.00 PASS
2462 -25.58 <8.00 PASS
2422 -30.03 <8.00 PASS
11N40SISO Ant1 2437 -26.51 <8.00 PASS
2452 -26.85 <8.00 PASS

Test Report  Tel: 400-688-3552 Web:www.dl-cert.com  Email: service@dl-cert.com Page 13 of 40



mailto:service@dl-cert.com

Test Graphs
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11N20SISO_Ant1_2412

Agilent Spectrum Analyzer - Swept SA
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#Atten: 30 dB
Auto Tune

CenterFreq
2.462000000 GHz

StartFreq|
2.449850000 GHz|

Stop Freq
2474150000 GHz

CFsStep
2.430000 MHz

Freq Offset|
0 Hz

Span 24.30 MHz
#VBW 10 KHz Sweep (#Swp) 2.562 (1001 pts)
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11N40SISO_Ant1_2422

Agilent Spectrum Analyzer - Swept SA

AC | o

000 GHz [ B g Type: — Frequency
Ao Fast > Trig:Free Run Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Auto Tune

CenterFreq
2.422000000 GHz

StartFreq|
2.395180000 GHz|

Stop Freq
2.448820000 GHz

'UI

CF ste|
5.364000 MHz

Span 53.64 MHz
{#Res BW 3.0 KHz ) 5.656 5 (1001 pts)

=

Agilent Spectrum Analyzer - Swept SA

Frequency

Center Freq 2.437000000 GHz ) #Avg Type
e Trig:Free Run AvglHold: 10/10

: Fast
IFGain:Low #Atten: 30 dB
Auto Tune

CenterFreq
2.437000000 GHz

StartFreq|
2.410660000 GHz|

Stop Freq
2463340000 GHz

'UI

CF Ste|
5.268000 MHz

Span 52.68 MHz
Sweep (#Swp) 5.555 (1001 pts)

Frequency

o> TrigiFree Run AvglHold: 10110
#Atten: 30 dB
Auto Tune

CenterFreq
2.452000000 GHz

StartFreq|
2.429440000 GHz|

Stop Freq
2474560000 GHz

CFstep
4512000 MHz

Freq Offset|
0 Hz

Span 45.12 MHz
#VBW 10 KHz Sweep (#Swp) 4.757 (1001 pts)
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Test Graphs

Maximum power spectral density

Appendix F: Band edge measurements

Test Result
Antenn | ChNam | Frequency[MH RefLevel[dB Result[dB | Limit[dBm | Verdic
TestMode
a e Z] m] m] ] t
Low 2412 -5.11 -54.23 <-25.11 PASS
11B Ant1
High 2462 -6.88 -54.8 <-26.88 PASS
Low 2412 -11.20 -44.59 <-31.2 PASS
11G Ant1
High 2462 -11.00 -56.85 <-31 PASS
11N20SIS Ant1 Low 2412 -11.31 -45.67 <-31.31 PASS
n
(0] High 2462 -11.14 -54.9 <-31.14 PASS
11N40SIS Ant1 Low 2422 -14.62 -45.92 <-34.62 PASS
n
(0] High 2452 -12.36 -49.9 <-32.36 PASS
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Test Graphs

11B_Ant1_Low_2412

Agilent Spectrum Analyzer - Swept SA
ALIGNAUTO

#Avg Type: RS

Frequency

Center Freq 2.365000000 GHz

Dot Fast —+ Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB
MKr5 2.397 321 GHz) [
Ref 20.00 dBm _-54.228 dBm ] IR—
CenterFreq
2.365000000 GHz|
[
StartFreq
2.300000000 GHz
JR—
Stop Freq
2.430000000 GHz
| | S
Stop 2.43000 GHz CFStep
#VBW 300 kHz Sweep (#Swp) 12.80 ms (8001 pts) 13.000000 MHz
MKR MODE TRC SCL| X i FUNCTION FUNCTION WIDTH FUNCTION VALUE A M i
(I N [1[f]  2416001GHz|  5.110 dBm| [
[ f] 2.400 000 GHz
2.390 000 GHz Freq Offset
2.310000 GHz 0Hz
E 2,397 321 GHz

[ sensEpuLcE] =
nter Freq 2.495000000 GHz ) #Avg Type: RMS requency
Dot Fast —+ Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB
Mkr4 2.484 536 GHZ AutoTune
Ref 20.00 dBm A B0E A
CenterFreq
2.495000000 GHz|
[—
YR AN FR AN A N S 1T StartFreq
2.440000000 GHz
[
Stop Freq
2.550000000 GHz
J—
Stop 2.55000 GHz CFStep
#VBW 300 kHz Sweep (#Swp) 10.67 ms (3001 pts) 11.000000 MHz|
MKR MODE| TRC SCL ® ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE A M i
(N [10f  2463018GHz|  gesodBm| [ W
2 [f1  24g3600GHz| BograBm| [ [ |
[ 2500000GHz| _ 61606dBm| [ [ | Freq Offset
[ 2484636GHz|  S4s02dBm[ [ [ | e
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